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Test Report

MERBTERDARR OO 00 O
NAN YA PLASTICS CORPORATION

#36h Ah B g MR IE1025%

NO. 102, NANLIN RD., TAISHAN DIST., NEW TAIPEI CITY, TAIWAN

AT B iEh b HR B AT B AER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as)

EAL M (Sample Submitted By) : S EBB I EMRMAMRESE (NAN YA PLASTICS CORPORATION)

#5445 (Sample Description) : NAN YA PVC INDUSTRY FILM( % T ¥ FIPVCIERE)

W+ B ] (Sample Receiving Date) : 2015/04/07
)X H M) (Testing Period) : 2015/04/07 TO 2015/04/14
B E K (Test Requested) :

(1) RIEFEF K> %% RoHS 454 2011/65/EU Annex II BJ3R42 ~ 45 ~ 5k~ 1B ~ ZIRBIR « £8W K8k . (As specified
by client, with reference to RoHS Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample.)

(2) RIEE P &£ > 4% WIO/TBT i@4R G/TBT/N/EU/256 » 48] DBP, BBP, DEHP, DIBP. (As specified by client, with
reference to G/TBT/N/EU/256 of WIO/TBT to test DBP, BBP, DEHP, DIBP.)

B2 F 7k (Test Method) : #HAT—H8 (Please refer to next pages).
B & K (Test Results) : #HAT—H8 (Please refer to next pages).
& % (Conclusion) :

(1) RIEZ P PR » J8R ~ 45 ~ R~ SRS~ SIRBK « 5 RM Rk a9l & RS RoHS 454 2011/65/EU Annex 11
é;Hiﬁﬁé%ji (Based on the performed tests on submitted samples, the test result(s) of Cadmium, Lead, Mercury,
Cr(VI), PBBs, PBDEs comply with the limits as set by RoHS Directive 2011/65/EU Annex 11.)

(2) HRIEZ P FFi24Ee945 5 > 1 DBP, BBP, DEHP, DIBP %A% %44 WTO/TBT @4k G/TBT/N/EU/256 Z[R{i-& K (Based on
the performed tests on submitted samples, the test results of DBP, BBP, DEHP, DIBP comply with the limits as
set by G/TBT/N/EU/256 of WTO/TBT.)

Troy Chang
Signed for and
SGS TAIWAN LTD:
Chemical Laboratory — Taipei
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AL K (Test Results)

) 32X 2/ 1 (PART NAME)No.1 : F BB (TRANSPARENT PLASTIC FILM)

Fiktam [ &X

LS B2 e RS Resul PR A
(Test Items) (Unit) (Method) R AE (Result) (Limit)
(MDL) No.1
4% / Cadmium (Cd) mg/kg é&%IEc 62321-5: 20137 3%, VA% JE4% 2 n.d. 100

TRBR T A HEERA. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

4% / Lead (Pb) mg/kg |5 FIEC 62321-5: 2013 %, VAR JELS 2 n.d. 1000
TR T AR ERA. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

& / Mercury (Hg) mg/kg |5 FIEC 62321-4: 20137 3%, VARJELD 2 n.d. 1000
ST RB TG REERA. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

~184% / Hexavalent Chromium mg/kg |ZFIEC 62321: 200877 &, WAUV-VISH 2 n.d. 1000
Cr(VI) M. / With reference to IEC 62321:
2008 and performed by UV-VIS.

3B XA / Sum of PBBs ng/kg - n.d. 1000
—iR&BH3K / Monobromobiphenyl mg/kg 5 n.d. -
— %% 3K / Dibromobiphenyl mg/kg 5 n.d. -
ZREK / Tribromobiphenyl mg/kg 5 n.d. -
PIRBIR / Tetrabromobiphenyl mg/kg | £ IRC 62321: 200877 %, X AAEHT/ 5 n.d. §
Z %K / Pentabromobiphenyl mg/kg B E4&MHM. / With reference to IEC 5 n.d. -
SSUBHE R/ Hexabromobiphenyl mg/kg 62321: 2008 and performed by GC/MS 5 n.d. -
£i&% 3K / Heptabromobiphenyl mg/kg 5 n.d. -
NiSHEK / Octabromobiphenyl mg/kg 5 n.d. -
JLiRTER / Nonabromobiphenyl mg/kg 5 n.d. -
+i&3 X / Decabromobiphenyl mg/kg 5 n.d. -
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- . sk s R B gX
AR E LR E A7 % G | (Resurt) | TRME
(Test Items) (Unit) (Method) (Limit)
(MDL)
No.1
%W X8 4w / Sum of PBDEs ng/kg - n.d. 1000
— &t KB / Monobromodiphenyl ether mg/kg 5 n.d. -
B KBk / Dibromodiphenyl ether mg/kg 5 n.d. -
ZJAMEREX / Tribromodiphenyl ether mg/kg 5 n.d. -
S J4 X mk H . _
I OKEX / Tetrabromodiphenyl ether mg/kg %%IEC 62321: 20087 ik, V/(f{,#ﬁ%*ﬁ'/ 5 n.d.
Z %W KA / Pentabromodiphenyl ether | mg/kg |'H34k#i@. / With reference to IEC 5 n.d. -
S THOREE / Hexabromodiphenyl ether mg/kg 62321: 2008 and performed by GC/MNS. 5 n.d. -
AR EE Heptabromodiphenyl ether mg/kg 5 n.d. -
NGB OR R/ Octabromodiphenyl ether mg/kg 5 n.d. -
JUB T KB / Nonabromodiphenyl ether mg/kg 5 n.d. -
+ s oK EE / Decabromodiphenyl ether mg/kg 5 n.d. -
HOR—FEL TR FE / BBP (Butyl Benzyl| mg/kg 50 n.d. 1000
phthalate) (CAS No.: 85-68-7)
ARAR—_FER—THES / DBP (Dibutyl mg/kg %% 1EC 62321-8 (111/321/CD) » A @48 50 n.d. 1000
phthalate) (CAS No.: 84-74-2) Fé’#iﬂ%/@f?e‘%{%%ﬁ«ﬂﬂi / With
MAR—Fak— (2-CATH)E / DEHP mg/kg |reference to IEC 62321-8 50 n.d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS (111/321/CD). Analysis was performed
No.: 117-81-7) by GC/MS.
AR —_WE—Z THE / DIBP (Di-isobutyl mg/kg 50 n.d. 1000
phthalate) (CAS No.: 84-69-5)
#3ix(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ik*é‘yfﬂ:‘.)
3. MDL = Method Detection Limit (75 7488 4% FRAE )
4. "-" = Not Regulated (B IRA&AE)
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M EBETE RS A RR OO 00 O
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NO. 102, NANLIN RD., TAISHAN DIST., NEW TAIPEI CITY, TAIWAN

1) REATHRLZB MM S CEEEM o (SEEMA T %M ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) mRAAE : 441 / Name of the person who made measurement: Climbgreat Yang
3) XA FA : FkA&E [ Name of the person in charge of measurement: Troy Chang

| T~ ##H4% / Cutting - Preparation

v

| AR AE S EE / Sample Measurement |

Sy 6+
4% Pb~ 43 Cd & Hg &4 Cr
A 4 \ 4 v (Note*¥)
TRIE T Bl Ao 09 A H f R 38 A B AT 1L (m T & R R SRR a9 BRI AL S e il F AR [ Add
P ) [ Acid digestion by suitable acid depended on Microwave digestion with HNO3s/HCI/HF appropriate amount of
different sample material (as below table) ¢ digestion reagent
¥ v

I__+ @it | Filration F—l o 2 B 3L B AT 9 AL 3E
I /[ Heat to appropriate

| 78 1 Solution | | #%.7% / Residue | temperature to extract
+ l) ﬁi ki / Alkali Fusion 7:»‘%‘1’&3@/15,1‘7?% / COOI,
2) @m#smR [HCltodissolve filter digestate through filter
| BEBSERRT MR (ICP-AES | ;
#H A E [ Sample Material 1Bk A& #a / Digestion Acid e rA G EE | Add
4R, 4, b2, 14 1 EK, Ak, BER, SRR, ELAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Agua regia, HNO3, HCI, HF, H,0, color development
3% 3% | Glass Ak, 8RB [ HNOs/HF v
&, 4h, de, R/ Z /K /Aquaregia N L gt 2
Gold, platinum, palladium, ceramic M?‘ 7l\7]°'?rﬂ'7]°7]°5'“ wE
4 / Silver # & / HNO; AR ob R R 72 540 nm &y R
# B | Plastic Hsk, %K, sk, B8k | H,SO4 H,0, HNO;, HCI KA [ measure the
H Atk | Others o NiEE R R F E %A M | Added appropriate absorbance at 540 nm by

UV-VIS

reagent to total digestion

Note** (For IEC 62321)
(1) 4t# 32 B H e MGk » e £ 90~95°C 2 3. / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 4t# 2 BA oAtk > o Z IR, / For metallic material, add pure water and heat to boiling.
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TAISHAN DIST., NEW TAIPEI CITY, TAIWAN
5 WK/ % LB Kak 5454 8 / PBB/PBDE analytical FLOW CHART
B AlRXAE : F5,# / Name of the person who made measurement: Roman Wong
B A FA - 7R4#E [ Name of the person in charge of measurement: Troy Chang
Wk EA2 A | First testing process ——
MG 425 [ Optional screen process sassnnm:
#EAZ A | Confirmation process = + = -p
Sample / # & |
v
Sample pretreatment / % & 77 J& 32 |
. Screen analysis / #1 & 27 .
:IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII:
v
Sample extraction #% & 2 I/
Soxhlet method 2 X 2 B %
v
Concentrate/Dilute Extracted solution
FEBUR R YR IR
v
Filter | Ik iBiE |
v
Analysis by GCIMS | #.48 & #7 5 44 5 |
v
Issue Report #3734 |
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T #H 547428 / Analytical flow chart of phthalate content

B alXAH : 4859 / Name of the person who made measurement: Andy Shu
B AR A F A R4 E [ Name of the person in charge of measurement: Troy Chang

[ @) 2X 7 #/Test method: IEC 62321-8 ]

e oe A )ﬁé&'fﬁﬂ//\*« /
Sample pretreatment/separation

!

H 20X THF v 8 kv 7 AR 35 B [
Sample dissolved/extracted by THF

!

R RAFE |
Dilute Extracted solution

RABRB AT H BT/
Analysis was performed by GC/MS

I

#¥4% / Data
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* BAFRARART  AATETHRRAZAES/ Rz,

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2015/41072

*% 4R LR (End of Report) **
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